
   

 

   

 

Wastewater Feasibility 
Report  

Verde Village Community Connection 

Yavapai County, Arizona 

February 9, 2024 

 

 
 
 
 
 
 

 

 

   

 



Wastewater Feasibility Report 

 Verde Village Community Connection 
 

  February 9, 2024 | i 

This page is intentionally left blank.  



Wastewater Feasibility Report 
Verde Village Community Connection 

ii | February 9, 2024 

Contents 

           Executive Summary ............................................................................................................................ 2 

1 Introduction .......................................................................................................................................... 8 
[...]
the Gila River, which ultimately converges with the Colorado River near Yuma, Arizona. See 

Appendix A – Figure 3 for a map of Arizona’s major waterways. 

Within the study area, the portion of the Verde River from Sycamore Creek to Oak Creek is 

classified as an impaired waterway by EPA standards. This means the Verde River is not meeting 

the minimum water quality standards under the Clean Water Act. Based on the 2022 Water Quality 

in Arizona 305(b) Assessment Report, the impairment is caused by Escherichia Coli (E.coli). Refer 

to Appendix H for the Verde River impairment data. As mentioned in the EPA Waterbody Report, it is 

unconfirmed the exact source contributing to the impairment, however the following sources were 

identified in the report as potential sources: crop production, livestock, on-site treatment systems 

including septic systems and similar decentralized wastewater treatment systems, as well as other 

recreational pollution sources. Once a waterway is classified as an impaired waterbody per the 

Clean Water Act regulations, the EPA works with states and local government to establish a Total 

Maximum Daily Load (TMDL) to restore the impaired waterway. The TMDL establishes the 

maximum amount of a pollutant allowed in the waterbody and serves as the starting or planning tool 

to restore the water quality. 

3.3 Wastewater Flow Projections 

The study area is located within an unincorporated area of Yavapai County. Based on the project 

location, Yavapai County would have the ultimate jurisdiction regarding the design standards to 

calculate the wastewater flow projections. However, since the County does not currently have 

engineering design standards pertaining to wastewater, for the purposes of this study, four 

wastewater design methods for estimating the projected wastewater flows were reviewed and 

compared to determine which would be most appropriate. The four methods include the Arizona 

Administrative Code (AAC) R18-9 Table 1, City of Cottonwood Engineering Design Standards 

Manual Table 6-2, Arizona Department of Environmental Quality (ADEQ) Engineering Bulletin 11, 

and the Town of Camp Verde Wastewater Division – Table D. The wastewater assumptions and 

design factors for each method are summarized in Table 3-2. 



Wastewater Feasibility Report 
Verde Village Community Connection 

12 | February 9, 2024 

 

Table 3-2. Summary of Wastewater Design Factors and Assumptions 

Assumptions Units Value 

Population person 11,385 

Dwellings unit 4,482 

Average Household Size person/unit 2.54 

AAC Method gpd/person 80 

Cottonwood Method gpd/person 80 

ADEQ Method gpd/person 100 

Camp Verde Method gpd/unit 250 

 

Following review, the AAC method was selected for this feasibility study to calculate the projected 

wastewater flows due to the design and peaking factors being within the median of the various 

calculation methods. Per the AAC calculations, the peak wastewater flow includes both the dry- and 

wet-weather peak flows. The dry-weather peaking factor is based on the system’s upstream 

population and calculated using the equation below. 

PF = (6.177 x p-0.233) + 1.128 

Where: p = Upstream population 

The dry-weather peaking factor is 1.83 based on the Verde Village population which results in a 

peak daily dry flow of 1,665,756 gallons per day. The wet-weather peak flow was calculated by 

adding an additional ten percent to the dry weather peak flow to account for wet weather inflow and 

infiltration, resulting in a peak daily wet flow of 1,832,332 gallons per day. The dry weather minimum 

factor was calculated per the ADEQ Engineering Bulletin 11 using the equation below: 

Qmin/Qavg = 0.2p1/6 

Where: p = Population in thousands 

The minimum dry weather factor is 0.95 based on the population of Verde Village and results in a 

minimum daily flow of 863,990 gallons per day. The wastewater flow projections for Verde Village 

are summarized in Table 3-3. Refer to Appendix B – Wastewater Flow Projections for further 

calculation details. 

  



Wastewater Feasibility Report 

 Verde Village Community Connection 
 

  February 9, 2024 | 13 

Table 3-3. Overall Wastewater Flow Projections 

 Units Value 

Average Daily Flow gpd 910,800 

Dry Weather Peaking Factor - 1.83 

Peak Daily Dry Flow gpd 1,665,756 

Peak Daily Wet Flow gpd 1,832,332 

Dry Weather Min. Factor - 0.95 

Minimum Daily Flow gpd 863,990 

 

Table 3-4 provides the breakdown of the projected wastewater flows per Verde Village unit. 

Table 3-4. Projected Wastewater Flows by Unit 

Verde Village 
Unit 

Dwelling Units 
Projected 

Average Daily 
Flow (gpd) 

Projected Peak 
Daily Dry Flow 

(gpd) 

Projected Peak 
Daily Wet Flow 

(gpd) 

1 203 41,252 75,446 82,990 

2 509 103,435 189,172 208,089 

3 678 137,778 251,982 277,180 

4 440 89,414 163,528 179,881 

5 586 119,083 217,790 239,569 

6 750 152,410 278,741 306,615 

7 601 122,131 223,364 245,701 

8 639 129,853 237,487 261,236 

Outparcels 76 15,444 28,246 31,070 

Total 4,482 910,800 1,665,756 1,832,332 

 

4 Existing Facilities 

4.1 Verde Village  

The existing sewer infrastructure within the Verde Village community consists of privately owned 

septic systems. Many of the existing septic systems were originally installed in the 1970’s and 

consist of one septic tank and drain field per residential dwelling. A typical septic system provides 

partial wastewater treatment. When waste directly from a residence enters the septic tank, heavy 

solids settle at the bottom of the tank and the liquid exits the top of the tank and discharges to a 

drain field consisting of shallow underground trenches of stone or gravel. The effluent from the septic 



Wastewater Feasibility Report 
Verde Village Community Connection 

14 | February 9, 2024 

tank enters the drain field and disperses through the trenches and ultimately into the soil which 

further treats the wastewater as it percolates through the ground.  

Septic tanks require inspections and maintenance every few years to maintain the efficiency and 

prevent failure of the system. The responsibility for maintaining septic systems remains with the 

homeowners since they are private systems. As outlined by the EPA, a homeowner should have a 

septic system professionally inspected at least every three years and pumped every three to five 

years; associated costs are incurred by the homeowner.  

Due to age and various levels of maintenance by the homeowners, it is assumed the septic systems 

within Verde Village range from poor to good condition. Since the inspections and maintenance are 

required by individual property owners to facilitate the upkeep of their septic systems, the exact 

condition of each septic system is unknown.  

Household wastewater contains bacteria and viruses, therefore a failing septic system increases the 

risk of contaminants entering the environment. When the wastewater percolates through the ground, 

the wastewater may ultimately enter the ground water supply. The potential for groundwater 

contamination increases due to the density, age, and lack of proper maintenance of septic systems. 

Failing septic systems have the potential to directly impact the environment and may harm local 

ecosystems due to the release of bacteria and viruses. 

4.2 City of Cottonwood 

The City of Cottonwood’s Mingus WWTP is located at 1480 West Mingus Avenue in Cottonwood, 

Arizona. The Mingus WWTP is Cottonwood’s primary treatment plant and is located approximately 4 

miles to the northeast (straight-line distance) from the Verde Village community.  The plant was 

originally built in 1988 as a sequencing batch reactor (SBR) plant and converted and upgraded to a 

modified University of Cape Town process in the early 2000’s. Treatment is based on an activated 

sludge process. Treatment processes consist of influent screening, biological treatment using an 

advanced activated sludge process with nitrification and denitrification, clarification, followed by 

tertiary filtration, and ultraviolet disinfection. The facility is rated for a design flow of 1.5 million 

gallons per day (MGD) and was sized to provide service for a population of 13,000 residents. 

Treated effluent flows by gravity to an effluent storage pond and is then sent to landscape irrigation 

users and/or the Del Monte Wash in the Verde River Basin if the effluent discharge exceeds 

irrigation demands. Reclaimed water is also provided for construction activities.  

The City’s existing sewer system includes 60 miles of collection main lines, five sewage lift stations 

and a reclaimed water distribution system.  

4.3 Yavapai-Apache Nation 

YAN owns and operates the Tunlii WWTP located at 2650 West Tunlii Road in Camp Verde, 

Arizona. The facility is located approximately 8 miles southeast (straight-line distance) of the Verde 

Village community. The treatment plant is a packaged plant and includes influent screening, 

equalization basins, anoxic and aerobic treatment trains, secondary clarification, filtration, ultraviolet, 

and aerobic digester. The process technology is activated sludge. The current facility is designed 

and permitted for 160,000 gpd but only treats an average flow of 30,000 gpd.  



Wastewater Feasibility Report 

 Verde Village Community Connection 
 

  February 9, 2024 | 15 

5 Need for Project 

The Verde Village wastewater feasibility study addresses the concern for future sewer requirements 

and implications due to aging and failing septic systems within the community. The concerns mainly 

stem from system operation and maintenance of the existing septic systems, the potential for 

environmental impact due to a high-density septic area, and the overall impact to the public due to 

evolving state regulations. These concerns are discussed in detail below. 

5.1 System Operation and Maintenance 

In the Verde Village community, septic tanks are the primary mechanisms for wastewater treatment. 

Septic tanks and drain fields are a common wastewater treatment technology used in areas where a 

centralized sewer system is not available, but they require regular maintenance and inspections to 

ensure they operate correctly. The lifespan of a conventional septic system typically averages 20-30 

years based on concrete tanks lasting 50 years or more and drain fields between 25-30 years. 

Private septic systems can produce a wide range of potential problems if not properly maintained. 

Lack of septic pumping can cause the tank to fill up, back up into an owner’s residence or surface in 

the drain field. Failing septic systems discharge untreated wastewater including solids and sludge 

into the ground. This leads to contaminants leaching through the ground and potentially entering the 

ground water supply. Due to the age of the existing septic systems and unknown maintenance 

performed, it is likely that many septic systems within the community are at or past their functional 

life. Replacing a conventional septic system may cost up to $25,000 based on EPA estimates and is 

often incurred by the homeowner. The actual cost of the system will depend on the construction 

market, sizing, soil conditions, etc. 

5.2 Environmental Impact 

Household wastewater contains nitrates, bacteria, viruses, as well as pharmaceutical and personal 

care products (PPCPs). A large number of septic systems within an area may exceed the treatment 

capacity of the regional soils which can lead to contamination of surface and ground waters. 

Therefore, failing septic systems increase the risk of contaminants entering the environment. When 

the wastewater percolates through the ground, it ultimately drains to the aquifer. The average Depth-

to-Water (DTW) within the Verde Valley basin is 165 feet with a median of 116 feet per the Arizona 

Department of Water Resources data. The Verde Valley DTW values are relatively shallow 

compared to the Phoenix Aquifer Management Area (AMA) average of 237 feet and median of 213 

feet.  

Failing septic systems directly impact the environment and may harm local ecosystems due to the 

release of nitrates, bacteria, viruses, and PPCPs. Overall, if the existing Verde Village septic 

systems are failing the potential may exist for the Verde River to be affected due to the proximity of 

the groundwater supply and high density of the community.  

5.3 Public Impact 

The Verde Village community wastewater disposal is facilitated through onsite, individual septic 

systems. While these types of systems can adequately treat wastewater, environmental and human 

health consequences can arise over time if the systems are not designed, installed, and maintained 

properly. Failing septic systems can introduce pathogens into drinking water and can also negatively 



Wastewater Feasibility Report 
Verde Village Community Connection 

16 | February 9, 2024 

impact surface water in recreational areas. Pathogens such as E. coli, which is currently present in 

the Verde River, can cause illness to both wildlife and the public. Drain fields that are failing can 

cause a public health hazard to anyone exposed and may cause illness due to untreated 

wastewater. 

Due to the numerous potentials for public health impacts, there is potential for future regulations of 

septic systems by the Arizona Department of Environmental Quality (ADEQ). 

6 Alternatives Considered 

Several alternatives have been considered to address the environmental concerns associated with 

Verde Village’s aging onsite wastewater treatment systems. An analysis of four alternatives is 

described in detail in the following sections. A rating matrix for the alternatives is included in 

Appendix F. 

6.1 Alternative 1 – Partner with City of Cottonwood 

6.1.1 Description 

The first alternative includes the installation of a conventional wastewater collection system with 

discharge to the existing City of Cottonwood Mingus WWTP. The collection system would include 

the installation of approximately 290,000 linear feet (LF) of sewer line and the abandonment of 

approximately 4,482 septic tanks.  

This alternative includes a combination of gravity sewer and low-pressure sewer collection systems 

within the Verde Village Community due to the topography of the area. The low-pressure sewer 

systems will consist of a grinder pump station and pressure sewer service lateral at each individual 

customer that will pump the wastewater through a series of pressure sewer force mains to the 

discharge point. The low-pressure collection systems will be used in regions where the topography 

will not allow for the construction of gravity sewer collection systems. The low-pressure sewer 

systems will outfall at various discharge points and combine with the gravity sewer collection system.  

The gravity sewer system will operate with all flow conveyed by gravity to a discharge point. The 

gravity sewer system will consist of new service laterals to connect residences to the new sewer 

collection system. New sewer mains and manholes would be constructed mainly following existing 

roadway alignments. 

This alterative requires five lift stations and force mains to transport flow uphill over 300 feet in 

elevation from the Verde Village Community to the Mingus WWTP. Two of the lift stations will be 

located within the neighborhoods of Verde Village, with a smaller capacity due to the size of flows 

and the remaining three lift stations will be located along the alignment of the sewer interceptor that 

leads to the Mingus WWTP. The conveyance lift stations will convey the total flow from the 

combined Verde Village units, therefore requiring a larger capacity. Land for each lift station will 

need to be acquired. The proposed layout of the sewer system is shown in Appendix A – Figure 5. 

6.1.2 Upgrades to City of Cottonwood Collection System 

Based on discussions with the City of Cottonwood, they do not have capacity within their existing 